(N HAT MNPL10-XXS

A | \4 . .
Installation Instructions

HUMAN ACTIVE TECHNOLOGY "

Human Active Technology
800524 2744

customerservice@team-hat.com
team-hat.com * “XX" represents the pole height (ie. a 14" pole would be: MNPL10-14S).

PAGE 10F 8 © 2022 Human Active Technology, LLC P514348 REVD



PARTS LIST

@

PAGE 2 OF 8

A Mount Yoke 1x | F M4 x 12mm Phillips Pan Head Screw (4-pack) 1x | K Base Cover Half 2x
112655 702096 114086-708
@\\\‘
B 10-32x 3/8" Phillips Pan Head Screw @-pack) 1x | G Dog Washer 1x | L 7/32" Allen Wrench 1x
702281 105189 701127
C 75/100 mm VESA Adapter 1x | H 10-32 x 3/8" FPhMS w/Lock Patch 1x | M 3/32" Allen Wrench 1x
1056587 705198 700146
)
\\\\N %
D Spring-Assisted Monitor Tilter 1x | Large Grommet 1x
407747 113580
E M4 x 8mm Phillips Pan Head Screw (4-pack) 1x | J Small Grommet 1x
705547 113544



<@@{e)——~

Flange plate has countersunk holes
for flat head screws, with clearance
for 1/4-20 screw thread size.

(

®4

2 1-3/4"
i '\_/ Grommet hole allows cables

to pass through counter.

PAGE 3 OF 8



PAGE 4 OF 8












MOUNT PATTERN

IMPORTANT:
DRAWING IS 1:1, DO NOT SCALE WHEN PRINTING.

D1.77 in

©24.00in

2.29881in ‘

X

1149 in

L
R

1149 in

2.298in

PAGE 8 OF 8



